
Dublin San Ramon 
Services District

Water, wastewater, recycled water

SAN RAMON VALLEY RECYCLED WATER PROGRAM 2022 IRRIGATION SEASON

Recycled Water Use Annual Report



Table of Contents 
  Page 

I. Introduction ................................................................................. 2 

II. DSRSD/DERWA Recycled Water Treatment Processes ................................ 2 

III. Recycled Water Monitoring ............................................................... 6 

IV. Progress and Results of the Recycled Water Program Expansion .................... 7 

V. Residential Recycled Water Fill Stations ............................................... 8 

VI. Commercial Recycled Water Fill Stations and Recycled Water Hydrants  ......... 8 
[...]
San Ramon. Developers are installing 
recycled water mains within their 
developments and connecting irrigation 
services for streetscapes, parks, schools, 
commercial areas, and multi-family 
residential areas. 
 
Recycled Water Supply 
Recycled water demands have exceeded available supply during peak demand periods.  Recycled 
water production can be supplemented with potable water at the water recycling plant and Regional 
Water Board approved points within the distribution system. In 2022, potable water was not used to 
supplement recycled water. 

In 2019, DERWA secured a temporary supplemental untreated wastewater supply of approximately 
one million gallons per day from Central Contra Costa Sanitary District.  This agreement allows for 
wastewater diversions as needed beginning January 22, 2021, through January 21, 2024. Unlike 2021, 
in 2022 DSRSD did not receive wastewater that originated from Central Contra Costa Sanitary District 
because demands were met without this additional supply. 

Salt and Nutrient Characterization for Landscape Application Uses 
In coordination with the Regional Board it has been determined DSRSD does not need to perform 
characterization sampling since a Salt Management Plan and Nutrient Management Plan has been 
done in coordination with Zone 7, the water wholesaler for DSRSD.  DSRSD provides data to Zone 7 
on a regular basis to help track salt loading and nutrient loading of the Main Basin. 
 

Figure 1 

Over 99% of the recycled water produced by DSRSD is used for irrigation 
purposes. 

7

https://www.zone7water.com/post/salt-management-plan
https://www.zone7water.com/sites/main/files/file-attachments/nmp-2015_final.pdf?1619906689


 
 

V. Residential Recycled Water Fill Stations 
DSRSD closed the residential fill station on December 28, 2016, and it has remained closed through 
2022. Per DSRSD policy, such stations will be made available only in times of required potable water 
restrictions (click here0F

1 for more details). Two attempts in 2022 to develop a Tri-Valley Joint Recycled 
Water Fill Station (DSRSD in partnership with the cities of Livermore and Pleasanton) did not come to 
fruition due to expense and community feedback. Options are still being evaluated in 2023. 

VI. Commercial Recycled Water Fill Stations & Recycled Water Hydrants 
DSRSD’s commercial recycled water fill station is 
located at the wastewater treatment facility and has 
been operational since 2007.  Installation of recycled 
water fire hydrants in Dublin and Dougherty Valley 
began in 2008.  Fill station and temporary hydrant 
users (aka temporary construction meter users) are 
required to obtain a recycled water-use permit from 
DSRSD. In 2014, the fill station was upgraded to a flow 
rate of 1,000 gallons per minute.  Typical loads are 
between 2,000 to 4,000 gallons.  Commercial users 
are given a personal identification number so they can 
access the fill station during workday hours. 
 
DSRSD has 21 recycled water hydrants located 
throughout central and eastern Dublin and Dougherty Valley.  Customers are directed to use recycled 
water instead of potable water for acceptable uses listed in Title 22, such as dust control, soil 
compaction, street sweeping, surface washing, and landscape irrigation. 
 
In 2022, there were seven commercial fill station users that utilized 1.183 MG of recycled water and 
24 hydrant users that used 21.60 MG of recycled water. 

 

VII. User Compliance Program 
Review and Results 
Compliance Program Background 
 
DSRSD has 357 licensed recycled water 
irrigation sites and one carwash, that used 
840.55 MG in 2022. 

Ordinance 301 and DSRSD’s Recycled Water 
Use Guidelines outline the requirements and 

 
1 https://www.dsrsd.com/home/showpublisheddocument/290/637309325732900000 

Permitted users of the commercial recycled water fill 
station use recycled water instead of potable water 
for acceptable uses.  

DSRSD’s recycled water irrigation sites include a carwash. 

8

https://www.dsrsd.com/home/showpublisheddocument/290/637309325732900000
https://www.dsrsd.com/home/showpublisheddocument/290/637309325732900000


 
 

recommendations for customers to follow in order to achieve compliance with Title 22 and 2016 State 
Order WQ 2016-0068-DDW.  After expanding recycled water distribution into established areas of 
Central and Eastern Dublin, DSRSD revised its Recycled Water Use Guidelines in February 2015 to 
address retrofit sites. 

At this time, customers utilize recycled water for the following uses within DSRSD’s service area: 
• Landscape irrigation 
• Dust control and construction grading 
• Industrial Uses 
• Decorative fountains 
• Pressure washing for surface cleaning 
• Street sweeping 

 
Recycled Water Supervisor Training 
 
DSRSD was unable to provide an in-person site supervisor training in 2022 due to the COVID-19 
protocols, however, staff does provide individual training to new permitted users. 
 
Recycled Water Use Area Monitoring  
DSRSD staff performs periodic inspections of recycled water use sites to ensure compliance with the 
State recycled water use criteria.  Furthermore, recycled water users are required to submit quarterly 
self-monitoring reports. The following tables – included under Attachment E – summarize DSRSD’s 
use area monitoring and reporting activities for this reporting period: 

1. Site Inspections & Corrective Actions 
2. Recycled Water Users Bi-Monthly Usage 
3. List of New Recycled Water Use Sites 
4. Spring, Summer, Fall, & Winter Self-Monitoring Report Results 
5. Discharge Off-Site List (Summary of Recycled Water Usage) 

VIII. Attachments 
The following attachments summarize the 2022 recycled water irrigation season: 
• Description of Recycled Water Treatment Facilities (Attachment A) 
• Dissolved Oxygen, Coliform, and Conductivity analysis (Attachment B) 
• Flow and Turbidity Data – MFUV Plant (Attachment C) 
• Flow and Turbidity Data – SFUV Plant (Attachment D) 
• Irrigation Site and Compliance Records for DSRSD (Attachment E) 
• Irrigation Site and Compliance Records for EBMUD (Attachment F) 
• Personnel Contact Information (Attachment G) 

9

https://www.dsrsd.com/home/showpublisheddocument/96/635586545924330000


 
 

Attachment A 

Description of Recycled Water Facilities 

Ballasted Flocculation 
In advance of tertiary treatment by continuous backwash sand filters, secondary effluent from the DSRSD 
wastewater treatment plant receives pre-treatment via a ballasted flocculation and clarification system.  
Constructed in 2018, this system removes turbidity and suspended solids from the secondary effluent, 
making it easier to filter via sand filtration. This process has two treatment trains, each with a treatment 
capacity of 11.1 MGD for a total secondary effluent pre-treatment capacity of 22.2 MGD. 

 

DSRSD basins stand ready to receive and store secondary effluent supply until it begins the ballasted flocculation 
process. 

Ballasted flocculation pre-treatment process is a compact clarification system that utilizes micro sand as 
a ballast for floc sedimentation. The primary role of the micro sand in the ballasted flocculation process is 
to provide a ballast in the formation of large, stable, high-density floc. The ballasted floc has considerably 
higher settling velocities than conventional floc, allowing significantly higher clarifier overflow or rise 
rates. Overall, these factors provide a process that is extremely efficient in the treatment of water. It is 
stable with changes in secondary effluent water quality and relatively easy to operate and optimize. 

10



 
 

SF-UV Facility 

Sand filtration-ultraviolet disinfection (SF-UV) treatment processes reduce turbidity, remove suspended 
solids, and inactivate pathogens. The SF-UV tertiary treatment plant has a reliable, sustainable capacity of 
16.2 million gallons per day (MGD).  Fully treated and chlorinated secondary effluent from the wastewater 
treatment plant flows to a diurnal storage basin. A portion of that secondary effluent is pumped to the 
SF-UV facilities to produce recycled water. The remaining secondary effluent is pumped to the Livermore 
Amador Valley Water Management (LAVWMA) facility and then to East Bay Dischargers Authority (EBDA) 
system for discharge into San Francisco Bay through a deep water outfall. 
 

 

 

 

 

 

 

 

SF-UV treatment processes are as follows: 

• Screening – Small material and plastics remaining in the fully treated secondary effluent are removed 
by a 2mm band screen. 

• Coagulation – Coagulant chemical(s) are added to the tertiary influent and mixed into the flow using 
high-energy mechanical mixers; this causes fine particulates in the water to coagulate and begin to 
form into small particles. 

• Flocculation – Coagulated water is gently mixed in two flocculation tanks using low-energy mechanical 
mixers to promote agglomeration of small particles into larger particles that can be easily filtered from 
the water. 

• Filtration – To remove the particles, flocculated water flows gently up and through an 80-inch sand 
bed in one of six, up-flow, continuously backwashed, granular sand filters. 

• UV Disinfection – Filtered water flows through two parallel UV channels for disinfection and 
inactivation of viruses and bacteria. The SF-UV system is a Xylem-Wedeco system, model TAK55 M 
10-6(8)/143 x 5i2(3)W. Each channel has five banks of UV bulbs. Each bank has 140 bulbs. 

Access plates hide six sand filters where flocculated water flows upward through 80 inches of continuously backwashed sand. 

11



 
 

MF-UV Facility 
Microfiltration-ultraviolet disinfection (MF-UV) treatment processes reduce turbidity, remove suspended 
solids, and inactivate pathogens. This MF-UV tertiary treatment plant is designed for a treatment capacity 
of 2.5 million gallons per day (MGD). MF-UV treatment processes filter all particles larger than 0.2 microns 
from the secondary effluent.  A portion of unchlorinated secondary effluent is conveyed from just 
upstream of the wastewater plant’s chlorine contact tank by MF transfer pumps to the microfiltration 
influent pump wet well. The remaining final secondary effluent is pumped to the Livermore Amador Valley 
Water Management (LAVWMA) and East Bay Dischargers Authority (EBDA) systems for discharge into San 
Francisco Bay through a deep water outfall. 

 

MF-UV treatment processes are as follows: 

• Screening – A 500-micron screen removes small materials and plastics from the final secondary 
effluent. 

• Filtration – The micro filters remove all particles greater than 0.2 microns. The system consists of five 
filtration units with an instantaneous capacity of 0.75 MGD and a net capacity of 0.50 MGD. Each 
membrane cartridge contains 18,000 hollow fibers membranes called lumens (0.5 mm diameter with 
a nominal pore size of 0.2 micrometers). Water passes from outside the membranes through the 
pores and into the lumens and exits as filtrate. The system feed pressure is typically between 25 and 
35 psi. 

• UV Disinfection – Filtered water flows through a UV channel for disinfection and inactivation of viruses 
and bacteria. The MF-UV system consists of ten Ondeo Degrement 40VLS UV modules. Each module 
has five rows of eight lamps, for a total of 40 lamps per module. 

The MF-UV plant is operated when the demand for recycled water is less than 2.2 MGD. If the demand is 
greater than 2.2 MGD, the high-capacity SF-UV plant is turned on. After treatment at either facility, the 
filtered and disinfected water is conveyed off site to customers through the DERWA recycled water 
distribution system. 

Five microfiltration units remove all particles greater than 0.2 microns. 

12



 
 

Attachment B 

Monthly Dissolved Oxygen, Coliform, and Conductivity Summary 
  

13



January 2022

SFUV#1
Collection Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Conductivity Diss. O2 Conductivity

Date mg/L MPN us/cm mg/L MPN us/cm mg/L MPN us/cm mg/L us/cm mg/L us/cm
1
2
3
4
5
6 7.46 <1 1599
7
8
9
10 7.47 <1 1568
11
12
13
14
15
16
17
18
19
20 7.95 <1 1586
21
22
23 7.56 <1 1654
24
25 7.77 <1 1616
26
27
28
29 7.79 <1 1610
30 7.79 <1 1535
31

Note:
Sampling Locations:
MFUV - microfiltration-uv disinfection channel
SFUV#1 - sand filter-uv disinfection channel #1
SFUV#2 - sand filter-uv disinfection channel #2
SFUV - combined SFUV#1 and SFUV#2 
PS1 - combined MFUV and SFUV

Dublin San Ramon Services District Laboratory
7399 Johnson Drive, Pleasanton, CA 94588

DERWA Monthly Report

PS1MFUV SFUV#2 SFUV

Attachment B

14



February 2022

SFUV#1
Collection Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Conductivity Diss. O2 Conductivity

Date mg/L MPN us/cm mg/L MPN us/cm mg/L MPN us/cm mg/L us/cm mg/L us/cm
1
2
3
4
5 7.79 <1 1657
6 7.85 <1 1611
7
8 7.88 <1 1669
9 7.76 1.0 1628
10 7.56 <1 1585
11 7.90 1.0 1574
12
13 7.66 <1 1636
14
15 7.96 <1 1647
16 7.91 <1 1563
17 7.84 <1 1485
18 7.53 <1 1570
19 7.95 <1 1551
20 7.91 <1 1574
21 8.17 <1 1575
22 7.48 <1.0 1499
23
24 8.08 <1 1591
25 7.56 <1 1575
26 7.85 <1 1593
27
28 8.01 <1 1507
29
30
31

Note:
Sampling Locations:
MFUV - microfiltration-uv disinfection channel
SFUV#1 - sand filter-uv disinfection channel #1
SFUV#2 - sand filter-uv disinfection channel #2
SFUV - combined SFUV#1 and SFUV#2 
PS1 - combined MFUV and SFUV

Dublin San Ramon Services District Laboratory
7399 Johnson Drive, Pleasanton, CA 94588

DERWA Monthly Report

PS1MFUV SFUV#2 SFUV

Attachment B

15



March 2022

SFUV#1
Collection Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Conductivity Diss. O2 Conductivity

Date mg/L MPN us/cm mg/L MPN us/cm mg/L MPN us/cm mg/L us/cm mg/L us/cm
1 7.56 <1 1558
2 7.12 <1 1576
3 7.45 4.1 1598
4 7.56 2.0 1583
5
6 7.85 <1 1586
7 7.71 <1 1543
8 7.72 <1 1648
9 7.55 <1 1671
10 7.18 <1 1660
11 7.53 <1 1610
12 7.42 <1 1659
13 7.06 <1 1673
14 7.57 <1 1656
15 7.15 <1 1670
16 7.12 <1 1609
17 6.85 <1 1636
18 7.26 <1 1669
19 7.15 7.5 1650
20
21 7.11 <1 1509
22 7.15 <1 1578
23 7.14 <1 1643
24 7.16 <1 1670
25 7.28 1.0 1668
26 7.21 2.0 1651
27 7.06 <1 1588
28 7.08 <1 1582
29 7.46 <1 1532
30 7.30 <1 1599
31 7.16 <1 1585

Note:
Sampling Locations:
MFUV - microfiltration-uv disinfection channel
SFUV#1 - sand filter-uv disinfection channel #1
SFUV#2 - sand filter-uv disinfection channel #2
SFUV - combined SFUV#1 and SFUV#2 
PS1 - combined MFUV and SFUV

Dublin San Ramon Services District Laboratory
7399 Johnson Drive, Pleasanton, CA 94588

DERWA Monthly Report

PS1MFUV SFUV#2 SFUV

Attachment B

16



April 2022

SFUV#1
Collection Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Conductivity Diss. O2 Conductivity

Date mg/L MPN us/cm mg/L MPN us/cm mg/L MPN us/cm mg/L us/cm mg/L us/cm
1 6.74 <1 1592
2 6.78 <1 1617
3 7.32 <1 1616
4 7.04 <1 1650
5 6.89 <1 1707
6 7.07 <1 1753
7 7.03 <1 1714
8 6.95 2 1667
9 7.03 4 1715

10 7.01 <1 1703
11 6.77 <1 1718
12 7.00 <1 1687
13 6.71 <1 1719
14 7.12 <1 1723
15 7.15 <1 1632
16 7.14 <1 1620
17
18 7.19 6.3 1652
19 6.99 1.0 1652
20 7.09 <1 1638
21
22 7.12 <1 1530
23 7.51 1.0 1592
24 6.73 <1 1762
25 7.04 <1 1630
26 7.27 <1 1665
27 7.25 <1 1709
28 7.18 <1 1723
29 7.21 <1 1746
30 7.14 12.1 1798

Note:
Sampling Locations:
MFUV - microfiltration-uv disinfection channel
SFUV#1 - sand filter-uv disinfection channel #1
SFUV#2 - sand filter-uv disinfection channel #2
SFUV - combined SFUV#1 and SFUV#2 
PS1 - combined MFUV and SFUV

Dublin San Ramon Services District Laboratory
7399 Johnson Drive, Pleasanton, CA 94588

DERWA Monthly Report

PS1MFUV SFUV#2 SFUV

Attachment B

17



May 2022

SFUV#1
Collection Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Total Coliform Conductivity Diss. O2 Conductivity Diss. O2 Conductivity